Instruction Manual
ELECTRIC ORDER PICKER

Note: The Owner/Operator must read carefully and understand
all the information presented here before operation.
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THANK YOU FOR USING THIS ELECTRIC ORDER PICKER. FOR
YOUR SAFETY AND CORRECT OPERATION, PLEASE
CAREFULLY READ THIS INSTRUCTION BEFORE USING IT.

NOTE: All of the information reported herein is based on data
available at the moment of printing. The factory reserves the right to
modify its own products at any moment without notice and incurring in
any sanction. So it is suggested to always verify possible updates.

1. LIFTING & LOWERING THE TABLE

To lift the table, push the TWO 'UP' buttons at both left and right
handles at the same time.

To lower the table, push the TWO 'DOWN' buttons at both left and right
handles at the same time.

2. LOADING SAFETY VALVE
If the table is overloaded, loading safety valve is automatic opened to
stop lifting.
JAUTION!  The max. loading capacity is
200Kg (=440LBS)include operator.

3. LOADING CAPACITY CHART
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<~ The max. loading capacity is 200Kg including operator. Do not
overload.

< Before lifting or lowering the table, make sure to brake the picker.

<~ Before moving the picker, make sure that the table be set at lower
position.

< Ensure the balance of loading. Do not load partially or
concentrically.

<~ Store the picker indoor and keep away from rain, water, or acid
before storing the picker, turn off the switch.

< Rusted or damaged chain may cause breaking off. Stop operating
and replace it.

Ride on the table properly and close the door before lifting

CAUTION! operating the picker improperly, a
person may be injured. Operate
properly according to following
instruction.

<- Do not use the picker on a sloping or soft ground.
<~ Do not enter underneath the table.
<~ Do not ride on the table

CAUTION! The max. loading capacity is 200Kg
(=440LBS)include operator.
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4. BATTERY RECHARGE

CAUTION!  When recharging the battery, keep away
from fire. The first recharge time must be

more than 10 hours.

CAUTION! When the voltage is reduced to 10.5 volt,
the battery must be recharged immediately.

5. ELECTRIC CIRCUIT DIAGRAM
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6. EXPLODED VIEW & PART LIST
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No. Description Qty | No. Description Qty
1 | Cushion 1 25 | Spring Washer 12 8
2 | Spring 2 26 | Roller 8
3 | Safety Handrall 2 27 | Roller axle 8
4 | Handle 2 28 | Pump cover 1
5 | Pin Axle 2 29 | Right Angle Joint 1
6 | Spacing Retainer 12 4 30 | Oil hose 1
7 | Pushbutton 4 31 | Right angle Joint 1
8 | Pushbutton Mount 2 32 | Battery 1
9 | Pushbutton Case 2 33 | Power unit pack 1
10 | Upper frame 1 34 | Charger 1
11 | Platform 1 35 | Nut M10 2
12 | Locknut M8 4 36 | Washer 10 2
13 | Washer 8 4 37 | Spring Washer 10 2
14 | Spring Washer 8 4 38 | Bolt M10x20 2
15 | Bolt M8x26 4 39 | Base 1
16 | Bolt M8x30 16 | 40 | Power Unit Base 1
17 | Spring Washer 8 16 | 41 | Nut6 4
18 | Washer 8 16 | 42 | Spring Washer 6 4
19 | Locknut M8 16 | 43 | Washer 6 4
20 | Fixed plate 4 | 44 | Screw M6 4
21 | Wheel 4 | 45 \Ij\;:::aneei of Universal |,
22 | Bearing 4 46 | Pin of wheel 4




No. Description Qty | No. Description Qty
23 | Locknut M12 8 47 | Bearing 4
24 | Washer 12 8 48 | Wheel 4
49 | Nut M20 2 62 | Nut12 2
50 | Bolt of pole 4 63 | Brake Pole 2
51 | Spring washer 14 4 64 | Connecting Pole 1
52 | Nut M6x70 2 65 | Support Pole 2
53 | Brake spring board 2 66 | Thin Nut M10 2
54 | Nut M6 2 67 | Nut M10 2
55 | Pin axle wheel 2 68 | Screw M10 2
56 | Safety cover 2 69 | Chain 1
57 Frame of = Universal 2 70 | Oil cylinder 1
Wheel

58 | Thin Nut M20 2 71 | Chain wheel base 1
59 | Brake Pole for recovery 72 | Chain wheel

60 | Spring Washer 12 73 | Chain wheel axle 1
61 | Washer 12 2 | 74 fgacmg retainer |,
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Minimum platform height: 26.4"
Maximum platform height: 59"

1

IMinimum operator's platform height: 11 13/16"

)Y Maximum operator's platform height: 44 1/2"
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STAVDARD FEATURES

MODEL NUMBER: EOP-440

CAPACITY: 440 LBY

VERALL WIDTH: 24"

[VERALL LENGTH: 41 1/16°

(VERALL HEIGHT: 48 34"

SERVICE RANGE: 28" 10 S5O0

PLATFORM SLZE: 21 58" x 3 W/1p°

(2) - 8" x 1 172" SWIVEL CASTERS IN FRONT
(2) - 6" x 1 172" RIGIO CASTERS IN BACK
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LIMITED WARRANTY

Vestil Manufacturing Corporation (“Vestil’) warrants this product to be free of defects in material and workmanship
during the warranty period. Our warranty obligation is to provide a replacement for a defective original part if the part is
covered by the warranty, after we receive a proper request from the warrantee (you) for warranty service.

Who may request service?
Only a warrantee may request service. You are a warrantee if you purchased the product from Vestil or from an
authorized distributor AND Vestil has been fully paid.

What is an “original part”?
An original part is a part used to make the product as shipped to the warrantee.

What is a “proper request”?

A request for warranty service is proper if Vestil receives: 1) a photocopy of the Customer Invoice that displays the
shipping date; AND 2) a written request for warranty service including your name and phone number. Send requests
by any of the following methods:

Mail Fax Email
Vestil Manufacturing Corporation (260) 665-1339 sales@vestil.com
2999 North Wayne Street, PO Box 507 Phone
Angola, IN 46703 (260) 665-7586

In the written request, list the parts believed to be defective and include the address where replacements should be
delivered.

What is covered under the warranty?

After Vestil receives your request for warranty service, an authorized representative will contact you to determine
whether your claim is covered by the warranty. Before providing warranty service, Vestil may require you to send the
entire product, or just the defective part or parts, to its facility in Angola, IN. The warranty covers defects in the
following original dynamic components: motors, hydraulic pumps, electronic controllers, switches and cylinders. It also
covers defects in original parts that wear under normal usage conditions (“wearing parts”): bearings, hoses, wheels,
seals, brushes, batteries, and the battery charger.

How long is the warranty period?

The warranty period for original components is 90 days. The warranty period begins on the date when Vestil ships the
product to the warrantee. If the product was purchased from an authorized distributor, the period begins when the
distributor ships the product. Vestil may extend the warranty period for products shipped from authorized distributors
by up to 30 days to account for shipping time.

If a defective part is covered by the warranty, what will Vestil do to correct the problem?
Vestil will provide an appropriate replacement for any covered part. An authorized representative of Vestil will contact
you to discuss your claim.

What is not covered by the warranty?

1. Labor;

2. Freight;

3. Occurrence of any of the following, which automatically voids the warranty:

e Product misuse;

Negligent operation or repair;
Corrosion or use in corrosive environments;

Inadequate or improper maintenance,;

Damage sustained during shipping;
Collisions or other incidental contacts causing damage to the product;

Unauthorized modifications: DO NOT modify the product IN ANY WAY without first receiving written
authorization from Vestil. Modification(s) might make the product unsafe to use or might cause excessive
and/or abnormal wear.

Do any other warranties apply to the product?
Vestil Manufacturing Corp. makes no other express warranties. All implied warranties are disclaimed to the extent
allowed by law. Any implied warranty not disclaimed is limited in scope to the terms of this Limited Warranty.

estil

Copyright 2016 Vestil Manufacturing Corp.





